Z-Flow Gravity
Screener

Installation Manual

PNEG-1777?

WA

12




Introduction

READ THIS MANUAL carefully to learn how to
properly use and install equipment. Failure to do
so could result in personal injury or equipment
damage. This manual and safety signs on your
equipment may be available in other languages.
(Consult with your dealer to see what is available)

INSPECT the shipment immediately upon arrival.
The Customer is responsible for ensuring that all
quantities are correct. Report any damage or
shortages by recording a detailed description on
the Bill of Lading to justify the Customer’s claim
from the Transport Firm. Our responsibility for
damage to the equipment ends with acceptance
by the delivering carrier. Save all paperwork and
documentation furnished with any of the enclosed
belt conveyor components.

THIS MANUAL SHOULD BE CONSIDERED a
permanent part of your equipment and should be
easily accessible when needed.

WARRANTY is provided as part of the company’s
support program for customers who use and
maintain their equipment as described in the
manual. The warranty is explained on the war-
ranty page located on the inside back cover of
this manual.

This warranty provides you the assurance that the
company will back its products where defects
appear within the warranty period. In some cir-
cumstances, the company also provides field
improvements, often without charge to the cus-
tomer, even if the product is out of warranty.
Should the equipment be abused, or modified to
change its performance beyond the factory speci-
fications, the warranty will become void and field
improvements may be denied.




Use of the Equipment Information page will help you identify your equipment in the case that you need to
call your dealer or installer. This information should be filled out and kept on record.

Equipment Information

Model Number: Date Purchased:

Serial Number: Dealer/Distributor Name and Phone Number:

Material Handling

1004 East lllinois Street
Assumption, lllinois 62510 USA
Phone: (217) 226-4421

FAX: (888) 741-3004

e-mail: gsi@grainsystems.com




Table of Contents

INEFOAUCHION ..o e i
Equipment INformation ..o i
Safety GUIAEIINES .....coeeiiiii e 1
Safety Decal LOCAtIONS. .......c.uuiiiuiiiiii e 5
Section 1 (Getting Started) ............cuceeeemiiieriimmniiiiniiiniiee e 6
General GUIANINES .......oiueiii e 6
Safety Precautions/Site Considerations .............ccooeviiiiiiiiiiiiiiiieeeans 7
Recieving EqQUIPMENt ... 8
TOOIS REQUINEA ...t 9
Section 2 (Back Panel Sub ASSEMDIY) ........ccccueeeemerimeiieeniieisiieniiieeescneaeees 10
Back Panel Sub ASSemMDbIY .......couuiiiiii 10
Foriegn Material Sub Assembly ...........coooiiiiiiii 11
Foriegn Material Sub Assembly to Back Panel ...............ccocooviiiiiiiis 12
Foriegn Material Upper Sub Assembly ...........ccoooiiiiiiiiii 13
Foriegn Material Upper Sub to Back Panel ...............ccooveeiiiiiiiiininns 14
By-Pass Pan Sub ASSembIy .........oooiiiiiii 15
By-Pass to Back Panel ...........ooouuiiiiiii e 16
Section 3 (Left Hand Side Panel Sub ASSembly) .........ccccoverevimnvirvniinennes 17
Fines Discharge Sub Assembly ...........coooiiiiiiiiii e 17
Fines Chute Sub Assembly ... 18
Screened Discharge Sub Assembly .........coooviiiiiiiiini 19
Left Hand Side Sub Assembly ...........cooooiiiiiii 20
Left Hand Panel to Back Panel ... 21
Section 4 (Right Hand Side Panel Sub Assembly) ...........ccccocevmuviivnriinenennes 22
Inlet SUb ASSEMDIY ... 22
INlet ASSEMDIY ..o 23
Gate Sub Assembly GST ... 24
Manual Gate Drive Sub Assembly ...........ooouiiiiiiiiii 25
Right Hand Side Panel Sub ASsembly ...........ccoiiiiiiiiiiiii e 26
Section 5 (Front Panel Sub ASS€MDBIY) .......ccoeneeeereiimeiieeiieiriieniiciees e 27
Section 6 (Final ASSEMDIY) .........coemeeiieeiiieiieecieiciene e e enae e 28
|  NOTE |

All information, illustrations, photos,
and specifications in this manual are
based on the latest information avail-
able at the time of publication. The right
is reserved to make changes at any
time without notice.




SAFETY GUIDELINES

This manual contains information that is important for you, the owner/operator, to know and
understand. This information relates to protecting personal safety and preventing
equipment problems. |t is the responsibility of the owner/operator to inform anyone

operating or working in the area of this equipment of these safety guidelines. To help you
recognize this information, we use the symbols that are defined below.
Please read the manual and pay attention to these sections. Failure to read this manual
and it's safety instructions is a misuse of the equipment and may lead to serious injury or death.

This is the safety alert symbol. It is used to alert you
to potential personal injury hazards. Obey all

safety messages that follow this symbol to avoid pos-
sible injury or death.

DANGER indicates an imminently hazardous situation
A DANGER which, if not avoided, will result in death or serious injury.

WARNING indicates a potentially hazardous situation which,

AWARN ING if not avoided, could result in death or serious injury.

CAUTION indicates a potentially hazardous situation which, if

A CAUTION not avoided, may result in minor or moderate injury.

CAUTION used without the safety alert symbol indicates
CAUTION a potentially hazardous situation which, if not avoided,

may result in property damage.

NOTE indicates information about the equipment that you
NOTE should pay special attention to.




FOLLOW SAFETY INSTRUCTIONS

Carefully read all safety messages in this manual
and on your machine safety signs. Keep signs in
good condition. Replace missing or damaged
safety signs. Be sure new equipment compo-
nents and repair parts include the current safety
signs. Replacement safety signs are available
from the manufacturer.

Learn how to operate the machine and how to
use controls properly. Do not let anyone operate
without instruction.

Keep your machinery in proper working condi-
tion. Unauthorized modifications to the machine
may impair the function and/or safety and affect
machine life.

If you do not understand any part of this manual
and need assistance, contact your dealer.

Operator's
Manual

STAY CLEAR OF HOISTED EQUIPMENT
Always use proper lifting/hoisting
equipment when assembling or
disassembling equipment.

Do not walk or stand under hoisted equipment.

Always use sturdy and stable supports when
needed for installation.




PRACTICE SAFE MAINTENANCE

Understand service procedures before doing
work. Keep area clean and dry.

Never lubricate, service, or adjust machine while
it is in operation. Keep hands, feet, and clothing
from rotating parts.

Keep all parts in good condition and properly
installed. Fix damage immediately. Replace
worn or broken parts. Remove any build up
grease, oil, or debris.

REMOVE PAINT BEFORE WELDING OR
HEATING

Avoid potentially toxic fumes and dust.

Hazardous fumes can be generated when paint
is heated by welding, soldering, or using a torch.

Do all work outside or in a well ventilated area.
Dispose of paint and solvent properly.
Remove paint before welding or heating:

* If you sand or grind paint, avoid breathing
the dust. Wear an approved respirator.

* If you use solvent or paint stripper, remove
stripper with soap and water before welding.
Remove solvent or stripper containers and
other flammable material from area. Allow
fumes to disperse at least 15 minutes before
welding or heating.

OPERATE MOTOR PROPERLY

Do not operate electric motor equipped units
until motors are properly grounded.

Disconnect power on electrical driven units
before resetting motor overloads.

Do not repetitively stop and start the drive in
order to free a plugged condition. Jogging the
drive in this type of condition can damage the

scalper and/or drive components.




PREPARE FOR EMERGENCIES

Be prepared if fire starts.

Keep a first aid kit and fire extinguisher handy.
Keep emergency numbers for doctors, ambu-

lance service, hospital, and fire department near
your telephone.

H \\

AN

WEAR PROTECTIVE CLOTHING

Wear close fitting clothing and safety equipment
appropriate to the job.

Safety glasses should be worn at all times to
protect eyes from debris.

Wear gloves to protect your hands from sharp
edges on plastic or steel parts.

A respirator may be needed to help prevent
breathing potentially toxic fumes and dust.

Wear hard hat and steel toe boots to help
protect your head and toes from falling debris.

Eye Protection

Gloves

Steel Toe
Boots

Respirator

Hard Hat




Decal Locations?

ik DANGER

A WARNING

Sl IF&R P

Keep hands

parka, D I

Hunm renovesd, DR sl

AREl INEERI e st
Aervlelng. \




Getting Started

General Guidlines

It is important to identify what equipment has 2. Where mechanical conveyance is used for

been installed to properly apply this informa- the removal of oversized FM from the unit be
tion. This manual is intended to be used in certain to consider the properties of the mate-
conjunction with approved industry safety rial removed, and select a conveyor which is
standards including, but not limited to, a appropriate for the transport of such material.
properly implemented Lock Out/Tag Out 3. Be certain that support structures are ad-
Program. equately sized for the operational and maxi-
mum loading conditions as well as meteoro-
While the nature of a Z-Flow is to remove logical, seismic and site related conditions.
oversized Foreign Material (FM) from the
product stream. The specified capacity is 4. Be certain to read all and understand all
conservatively based on an average product operating procedures prior to starting this
FM component, particle geometry, moisture equipment.

content and properties. Specific consider-
ations may enhance or hamper the perfor-
mance and the operational practices sug-
gested here may need to be modified to
satisfy those conditions.

When incorporated into a system, it is impor-
tant to understand the operation of this equip-
ment and the effect that the operation of other
equipment may have on the performance of
the Z-Flow. These may include, but are not
limited to, the situations listed:

1. Adequately sized equipment or spouting
must be provided for the removal of product
from the unit, including the removed FM. If
conditions exist where the product discharge
may become blocked, level indication should
be considered, and steps should be taken to
isolate the feed to the unit before a plugged
condition can occur.

6 PNEG-1??? Z-Flow Gravity Screener



Getting Started

Getting Started

A well organized plan for the Assembly and
Installation of this equipment is essential for a
safe and efficient project. Familiarize yourself
with the information in this section prior to
starting the assembly. This manual is provided
for the convenience of the Assembler and is
intended to be used at the site. It can be very
helpful during the process to make notations
in the manual. Additional manuals are avail-
able if replacements are required.

That assembly of this equipment can be
accomplished safely and efficiently as detailed
in this manual does not imply this is the only
way to assemble this equipment, nor is it
necessarily appropriate for all assembly situa-
tions. Use of good judgement and acceptable
building practices is imperative for safe as-
sembly.

If a component does not fit the installation,
verify that the correct part has been identified.
If an insurmountable problem is discovered
with a component, contact the factory for
advise or approval for modification.

There are some crucial assembly points
identified by underlined bold print in this
manual. Verify that the identified condition is
satisfied prior to continuing the assembly.

Safety Precautions

Read and understand all safety and assembly
instructions prior to assembling this unit.
Material edges can be sharp, wear gloves
when handling components.

Use proper safety equipment, protect employ-
ees at all times.

A clean and safe work area is essential.
Supplemental bracing is required during
assembly.

Use appropriate and OSHA approved ladders
and scaffolding where required.

Site conditions may require adaptation of
these directions.

This is one possible method, and should not
be construed as the only possible method,
use reasonable judgement in the application
of these directions.

Site Considerations

A clean, level adequately sized concrete pad
free of obstruction is ideal for assembly. If
such conditions are unavailable, be sure to
select an area with a firm surface which is
relatively level, allowing safe access for con-
struction equipment and future movement of
the assembled unit. The site should provide
access to the power requirements of the
assembly tools. Electrical power should have
integral Ground Fault protection.

If the unit is to be assembled inside an exist-
ing structure, be certain to comply with the
Safety Regulations which exist for the facility.
Additional support bracing, scaffolding and
temporary bracing may be required to support
loads induced through transporting and han-
dling the equipment and cleaner components.
Verify that existing floors and platforms can
support the temporary loads placed upon
them.

PNEG-1??? Z-Flow Gravity Screener



Getting Started

Receiving the
Equipment

When the equipment arrives on site, find and
retain the Bill of Materials (BOM), as they
contain valuable part number information. In
the Assembly Information, Part Lists will
match the descriptions on the Bill of Materials.

Inspect the shipment prior to unloading for
damage which may have occurred during
shipment. Inventory the material as it is
unloaded and make notations in the unlikely
event of a shortage or problem with the ship-
ment. Preassembled Equipment must be

inspected for damage or loose fasteners
caused by or during shipment.

Protect your investment in the unassembled
components from damage or theft. If the
components are to be stored for an extended
period, inside storage is recommended. Gal-
vanized coatings on stacked components can
be damaged through prolonged exposure to
wet evironments, voiding the warranty on the
coating. Replace the covers on shipping
crates for added security.

Preassembly of
Equipment

These directions are intended to be all encom-
passing. Some assemblies may arrive com-
pleted from the factory, conditional upon ship-
ping and other arrangements. It is ultimately
the field assembler’s responsibility to verify the
completeness of the subassemblies at the time
the unit is built.

PNEG-1??? Z-Flow Gravity Screener



Tools Required

Getting Started

Having the following tools available can greatly simplify the assembly procedure. Items marked
in Bold Print are essential from an efficiency standpoint.

REQUIRED

* 1/2" Drive Impact Wrench
* 1/2" Impact Sockets -7/16", 9/
16",
5/8", 11/16", 3/4", 15/16", 1-1/8"
* Box/Open end wrenches to
match
* Impact sockets
e Hammer
* Alignment punches
e Ladders, Scaffold
* Drill with 1/4", 3/8", 7/16" bits,
phillips head driver, 3/8" nut
driver
* Levelling device
* Gloves
* Allen Wrenches from 1/8" to 3/8"

Stronqly Recommended

» 1/2" Swivel Adapter

* 1/2" X 6" Extention

* Bolt and tool pouches

» Safety Glasses, Per-

sonal « Protection Equip-

ment

* Hand Cable or Chain

hoist

* Pry Bar to open crates

* Knee pads

» Screw gun with phillips
head, and 3/8" nut driver

* Adjustable Wrench

* “C” Clamps

* Locking Pliers

* Needle Nose Pliers

» Caulk Gun

Nice To Have

« Storage containers
for open bolt boxes

* Emory cloth

» Screwdrivers

« Utility knife

« Sawzall and blades

* Qil can and funnel

» Towels and Clean-

ing * Solvent

PNEG-1??? Z-Flow Gravity Screener



Back Panel Sub Assembly

FIGURE 1

Back Panel Sub Assembly

(Refer to Figure 1 for hole alignment.)

1. Insert a 3/8" x 1" HHCS Bolt through the
front of the Back Panel (1), then through the
corrisponding holes in the top and bottom
Runner Caps (2) and Screen Runners (3).
Fasten using a 3/8" Whiz Nut.

2. Line up the holes in the Side Flanges (4)
with the corrisponding holes on the back side
of the Back Panel (1). Attach them together
using 3/8" x 1" HHCS Bolts and a 3/8" Whiz
Nuts.

NOTE: The bottom left bolt will also go
through the Support Leg (6) that is to be
attached to the front side of the Back
Panel (1).

3. Line up the holes in the Top Flanges (5)
with the corrisponding holes on the back side
of the Back Panel (1). Attach them together
using 3/8" x 1" HHCS Bolts and a 3/8" Whiz
Nuts.

NOTE: The bottom left bolt will also go
through the Support Leg (6) that is to be
attached to the front side of the Back
Panel (1).

10

PNEG-1??? Z-Flow Gravity Screener




Back Panel Sub Assembly

Hmly QNN Yt {h
i TH-fum nr-nM
1 Jr-rn TR AMEN BARD I-ELR
1T ¥
R
i TH-fapn
i
PooR-tmn (OSTE DD 1B
IR SPAER FLAY 1[I
mipA
R yI- §
1 13-l FI-5 Y i
F I e ]
1 SO0 40 G REY IR R
Eo;-ng SN e T
Pl
[
h
R S
\‘
\‘
b
n’ - \-
X e ¥,
. Moo= :"\:'
YA ! .2
L AL N "#k_
i 2~
. ~.,
i ’ S
P
~. ~.
. ~.
oo e v ~.
S TTsel
// e TSl
,' \'\. \‘\.
/ = ~. \~\.
=, T
£ " ~o
A ; S

(Refer to Figure 1 for hole alignment.)

1. Line up holes and attach the FM Upper
Back (2) and FM Upper Front (3) to the FM
Pan (1) using 3/8" x 1" HHCS Bolts and Whiz
Nuts.

2. Attach the Center Flow Brackets (4) to the
center of the FM Pan (1) using 3/8" x 1" Car-
riage Bolts and Whiz Nuts.

3. Line up holes in the Fm Channel (5) with
the corrisponding hole sing the Fm Pan (1).
Fasten together using 3/8" x 1" HHCS Bolt
and Whiz Nut.

4. Fasten the Chute Liner (7) to the outside of
the Chute Tee Pee (6) using 1/4" x 1" Flanged
Elevator Bolts and Whiz Nuts.

5. Attach Chute Tee Pee (6) to the Fm Pan
(1) by lining up the holes and fastening to-
gether using 3/8" x 1" HHCS Bolts and Whiz
Nuts.

6. To complete the sub-assembly, attach the
Screen Flap (8) to the Fm Channel (5) using
3/8" x 1" Bolts and Whiz Nuts.

PNEG-1??? Z-Flow Gravity Screener

11



Back Panel Sub Assembly

Henke NIk lescfrian &
1 [ ZFSA-PNL BACK PANEL SUB ASSY Z-FLOW
2 | ZESA-FUPIN Fl PAN SUB ASSY Z-FLOW
HARDWARE

A | 5-7469 3/8-18 UNC x 1 HHCS BOLT
B [S-968 3/8-18 UNC WHIZ NI

FIGURE 3

Connecting Sub Assemblies
(Refer to Figure 1 for hole alignment.)

1. You should have to complete assemblies
created from instructions on page 1 & 2. Take
the Fm Pan Sub Assembly (2) and attach it
to the Back Panel Sub Assemlby (1). Line up
the bolt holes as shown above and fasten
together using 3/8" x 1" HHCS Bolts with Whiz
Nuts.

12

PNEG-177??

Z-Flow Gravity Screener




Back Panel Sub Assembly

Bnk BN Secarban &
{ i EMToupAN T IT[p RN paN M !
G CEMTER EI[M GRACKET 1_figu !
]| Ir-nNgr £ EgT P 1 !
1T SOREE ELAp L
§ | EIReg SEAK ULD DAY 1R !
g SCREEM SPPOAT I-FIOM !
uImnaiRE
R 1/1-40 50 v 3 H4ES 9017 1
§ 15N I/1-3 44 uups 8oLy i
R 371-10 540 v T DARRMBE 8OLT [
PR J/1-15 ip gt §

FIGURE 4

Fm Upper Sub Assembly

(Refer to Figure 4 for hole alignment.)

1. Attach the Center Flow Brackets (2) to the
Top Fm Pan (1) using 3/8" x 1" Carraige Bolts
with Whiz Nuts.

2. Line up the FM Vertical Pan (3) with the
bottom row of holes on the Top Fm Pan (1)
and fasten together using 3/8" x 1" Carriage
Bolts and Whiz Nuts.

3. Fasten the Screen Flap (4) and ther Seak
Hold Down (5) to the Fm Vertical Pan (3)
using 3/8" x 1-1/2" HHCS Bolts with Whiz
Nuts.

4. Attach the Screen Supports (6) to the Fm
Vertical Pan (3) using 3/8" x 1" HHCS Bolts
and Whiz Nuts.

PNEG-1??? Z-Flow Gravity Screener

13



Back Panel Sub Assembly

hak NNk

kb~ "" el T

1 | IFSA-FHUP

FM UPPER SUB ASSY BST I-FLOW

] -

1F34-BPNL & IFSA-FMPAN

HARDWARE

A | S-148

1/0-1i UNG 1 1 HHCS BOLT

1/0-1i UNG WHI NUT

Connecting Sub Assemblies
(Refer to Figure 5 for hole alignment.)

1. Attach the Fm Upper Sub Assembly (1) to
the Back Panel & Fm Pan Sub Assembly (2)
using 3/8" x 1" HHCS Bolts and Whiz Nuts.

FIGURE 5

14

PNEG-177??

Z-Flow Gravity Screener



Back Panel Sub Assembly

Hem fa. NN A Yescirian th M
1 JHH-gea 1
? JRH-GGHAED 1
3 JH-GS5PRY ?
RN TN 2 1
f I A T i 1
G| R-RER TR Y 1 e
! IR -GORNF GPPER SLREEN FLAP 7R 1 ( 1 .1
||£”nw‘”r N——r” \_\'
4 i5-7'89 3/8-46 540 v 4 HHCS A1 f
§ :S-2086 3/8-46 546 v $-4;/2 uucs aon i
f !§-338a /846 540 v ¢ CARRMEE BA1 Hi
1 i6-568 3/8-46 40 whiz M %
£ 5-823 17420 540 v 4 FIENG QG EANG i
s R 3 - -
1 2 2t

By-Pass Pan Sub Assembly

(Refer to Figure 6 for hole alignment.)

1. Line up holes in the Seal Hold Down (2),
Upper Screen Flap (7), and the Vertical Fm
Inlet (5) and fasten all three parts together
using 3/8"x 1-1/2" HHCS Bolts and Whiz Nuts.

2. Attach the Vertical Fm Inlet Liner (6) to the
Vertical Fm Inlet (5) using 1/4" x 1" Flanged
Elevator Bolts with Whiz Nuts.

3. Fasten the Inlet Deflectors (4) to the Verti-
cal Fm Inlet (5) with 3/8" x 1" HHCS Bolts and
Whiz Nuts.

4. Next, attach the Vertical Fm Inlet (5) to the
By-Pass Pan (1) using 3/8 " x 1" Carriage
Bolts and Whiz Nuts.

5. Finally, fasten the Screen Supports (3) to
the Vertical Fm Inlet (5) using 3/8" x 1"HHCS
Bolts and Whiz Nuts.

PNEG-1??? Z-Flow Gravity Screener

15



Back Panel Sub Assembly

ek ANY Yegiipian qh
1| 2r5a-gonay ¥-PAS5 DAY 55 AS5Y 7-FiGM
2 - - -
HiRIIRE

4 {5-7468 3/B-15 44C v ¢ HAES A6 7
g !5-DER 37815 T wa7 T 7
277N,
1l
oA

o= PPER Fu AN

v
\“. ‘Q\): “‘\'\ ‘ll\ ..' Y
7 N N A
i ) R T 220K 2 N .
_________ ?{-----"""":ﬁ“:‘ - “';r--l:E
.' ) ) o gagy oAwecr ("/
t T 549 455
FIGURE 7
Installing By-Pass Pan Sub
Assembly
(Refer to Figure 7 for hole alignment.)
1. Attach the By-Pass Pan Sub Assembly (1)
to the Back Panel Sub Assembly (2) as
shown, using 3/8" x 1" HHCS Bolts and Whiz
Nuts. The Upper Fm Pan Sub Assembly (3)
and Fm Pan Sub Assembly (4) should already
be attached to the Back Panel.
16 PNEG-1??? Z-Flow Gravity Screener




Left Hand Side Panel Sub Assembly

Hem No. AN No. Descipion Dy

1 | IFO-FNLVRLH | FN LOWER LH Z-FLOV
TFO-FNLWRC FN LOWER CORNER BACK 2-FLOW

CM I AACR AAGMER FRAMD 7 T AA
rie Lo Lo rduny oo

£ im | B ND
)
3
=
a
—+lrs

bl L AN
q [ ru rn 7 na
— e v e ey guee, =
bR T LUNIN AR LT

HARDMARE

A [ 5-7469 3/8-18 UNC x 1 HHCS BOLT i
1 |§-ni 3/6-18 G v 34 HACS 304 i
(| 5-968 3/8-18 UNC WHIZ NUT i

FIGURE 8

Fines Discharge Sub Assembly
(Refer to Figure 8 for hole alignment.)

1. Connect the FM Lower Fronts (4) to the FM
Lower Right Hand (5) using 3/8" x 3/4" HHCS
Bolts with Whiz Nuts.

2. Connect the Fm Lower Corner Front (3) and
the Fm Lower Corner Back (2) to the Fm
Lower Fronts (4) using 3/8" x 3/4" HHCS Bolts
wiht Whiz Nuts.

3. Fasten together the FM Lower Left Hand (1)
to the Fm Lower Corner Front (3) and the Fm
Lower Corner Back (2) using 3/8" x 1" HHCS
Bolts and Whiz Nuts.

PNEG-1??? Z-Flow Gravity Screener 17



Left Hand Side Panel Sub Assembly

en k. BN R. hescfrian

L]

ZHD-CHILID CHUNE LID Z-FLOW

ZID-CHIBTH CHINE BOTIOM Z-FLOW

ZID-CHRS CHUNE BACK SIDE Z-FLOW

ZID-CHIFS CHUNE FRONT SIDE Z-FLOW

HARDWARE

S-7469 3/8-16 UNC 1 1 HHGS BoD 10

3/8-16 UNC WHIZ NI 10

FIGURE 9

Fines Chute Sub Assembly

(Refer to Figure 9 for hole alignment.)

1. Connect the Chute Back Side (3) to the
Chute Bottom (2) using 3/8" x 1" HHCS Bolts
and Whiz Nuts.

2. Attach the Chute Front Side (4) to the
Chute Bottom (2) using 3/8" x 1" HHCS Bolts
and Whiz Nuts.

3. Attach the Chute Lid (1) to both Chute
Sides (3 & 4) uisng 3/8" x 1" HHCS Bolts and
Whiz Nuts. Note that the Chute Lid (1) Installs
to the outside of the Chute Sides.

18

PNEG-177??

Z-Flow Gravity Screener



Left Hand Side Panel Sub Assembly

el AN

LY

wkn $h

DECH 18 I-H

LD

DSCY LT DaEy 1T

1F)-CHTRLY

4T S LY T

1rD-DibRRY

DEQH R4 1N

TELDERINR

A T

LY FRH 1AL

HIDHAR

DCY FGRAT UNER TEIM

rD-25LaN3

DECY 340K 1-fiw

<
&2
e
:
=

TF-D3THR

DI0H GACK UNER 1MW

HeRnuLRE

L R A i

§ e J/1-30 440 )4 UGS B0 !
RS 17114 INC 1 EARRIAGE BT i
PR K14 b
B Y R i
Foiiny 31 g W il

FIGURE 10

Screened Discharge Sub
Assembly

(Refer to Figure 10 for hole alignment.)

1. Insert 1/4" x 1" Flanged Elevator Bolts
through the Discharge LH Liner (2) and the
Discharge LH (1) fastening with a 1/4" Whiz
Nuts.

2. Insert 1/4" x 1" Flanged Elevator Bolts
through the Discharge Front Liner (7) and the
Discharge Front (6) fastening with a 1/4" Whiz
Nuts.

3. Insert 1/4" x 1" Flanged Elevator Bolts
through the Discharge Back Liner (9) and the
Discharge Back (8) fastening with a 1/4" Whiz
Nuts.

4. Insert 1/4" x 1" Flanged Elevator Bolts
through the Discharge Right Liner (5) and the

Discharge Right Hand (4) fastening with a 1/4"
Whiz Nuts.

5. Attach the Discharge Left & Right Hand
Sides (1 & 4) to the Discharge Front (6) using
3/8" x 1" HHCS Bolts and Whiz Nuts.

6. Attach the Discharge Back (8) to the Dis-
charge Left & Right Hand Sides (1 & 4) using
3/8" x 1" HHCS Bolts and Whiz Nuts.

7. Attach the Chute Seal Hold (3) to the Dis-
charge LH (1) using 3/8" x 1" Carraige Bolts
and Whiz Nuts. Note: Insert bolts through the
inside of the Discharge LH (1).

PNEG-1??? Z-Flow Gravity Screener

19



Left Hand Side Panel Sub Assembly

.—-.—-\’—"—‘."‘-'—-n:
oy we
t—.‘h"""'
-
S T
Al T Waeapias t
e | IPR-15m SHF L Rann 70 i
) 10— PG DIGCH D4R ASGY 7-FIGY i
7TV PG THIE G A6V 7 h 3
i SCREEMET MOCH G4A ADGY 7-Finw i
HARMWARE
A i 5-7460 37816 4G v 4 HHIS AR 13
— i ;5-3al3 3/B-16 40 v § CARRUAGE BG0 B
1) [ !5-0A8 37815 tHE wh7 un 10
J

FIGURE 11

Installing LH Side Panel Sub

Assemblies
(Refer to Figure 11 for hole alignment.)

1. Install the fines Discharge Sub Assembly (2)
to the LH Side Panel (1) with 3/8" x 1" HHCS
Bolts & Whiz Nuts.

2. Attach the Fines Chute Sub Assembly (3) to
the Fines Discharge Sub Assembly (2) using
3/8" x 1" HHCS Bolts & Whiz Nuts.

3. Then connect the Screened Discharge Sub
Assembly (4) to the Fines Discharge Sub
Assembly (2) using 3/8" x 1" Carraige Bolts &
Whiz Nuts. Note: Insert the Carraige Bolts
through the Fines Discharge (2) first, then
through the Screened Discharge (4).

20 PNEG-1??? Z-Flow Gravity Screener



Left Hand Side Panel Sub Assembly

ha b Q0K [ Oy
1 |- NS0 & L0 SIEASSY 1-FIM
1 |-- IALL, M PAIS & IY-PASS ASSY
IARIMAIE
A [ S-T1il J/0-16 100 « 1 NS MY
i[5l 1116 108 WaL T
)
\~‘_4\,

FIGURE 12

Installing the Assemblies
(Refer to Figure 12 for hole alignment.)

1. Attach the Discharge & LH Side Assembly
(1) to the Back, Fm Panel, & By-Pass assem-

bly (2) to together using 3/8" x 1" HHCS Bolts
and Whiz Nuts.

PNEG-1??? Z-Flow Gravity Screener 21



Right Hand Side Panel Sub Assembly

Ry
10
------ J\_ v TN ',r;;.
! 5 \ P ,'f-'ai
A s A E H
S N L i
i E i
g i
% !
ek
[ Y Py
....... - ‘4 \, R
Y R \ 2,0
e LT R N\ %,
B -~ i Ko
"""""" A i ."/"\
i falerne” e
x & S’ [
..... % i - AN
....... ) LN N
.............. A iy
............ et [RAS
‘/. L LT ol Ngra,
R J !' |
s --,f" N
e o
7 s
e o
- ‘_”,
#
i
5
#
===== i
=smea, -y
LI Sesenpian (1]
WU IEF QAE TFip 3
ARt U ARt i
MY AATGY AACK TG |
i R |
TIHTY HAME TFLGY ]
LONKIND D1P 7RG ]
HARMNARE
=l I
A i 5-7460 37016 540 v 4 HHCS AR1 4
- - =1 "
§ ;5-daf3 37016 540 v ¢ CARRIAGE BOO ]
3! rup Wy wn
[ 35-968 37 B-16 Gu0 whi? i i

FIGURE 13

Inlet Sub Assembly
(Refer to Figure 13 for hole alignment.)

1. Insert 3/8" x 1" Carraige Bolts through the
Inlet Left Side (1) and then through the Locking
Clips (5). Use 3/8" Whiz Nuts to fasten to-
gether, but do not fully tighten so Locking Clips
(5) can be slid into the Junction Handles (4).

2. Insert ZD Junction Handles (4) into slot on
the Inlet Left Side (1). Lock into place by sliding
the Locking Clips (5) into a slot on the handle.

3. Attach the Inlet Bottom Back (2) and Inlet
Bottom Front (3) to the Inlet Left Side (1) using
3/8" x 1" HHCS Bolts and Whiz Nuts.

22 PNEG-1??? Z-Flow Gravity Screener




Right Hand Side Panel Sub Assembly

ek RNk hedirian i
1| IR-BTFL BATE PLATE 2-FLOW 1
2 | IR-B1SL BATE SHAL Z-FLOW 1
{ 3 [ ZH-ETLNR BATE LINER Z-FLOW 1
A + | IA-ETBSW BATE BUCK S0EWELD Z-FLOW 1
5 | ZA-ETFSM GATE FRONT SIOE WELD 7-FLOW 1

HARDWARE

5-33R5 3/B-16 UNG 1 1 CARRAGE BOIT 4
S-868 3/B-16 G wu7 [
0 |5-8213 11270 N0 1 3 HLDY OGIT HAN [
§-7215 1/4-20 UNG WHZ NUT 4

\\\\\

FIGURE 14

Gate Sub Assembly
(Refer to Figure 14 for hole alignment.)

1. Insert the 1/4" x 1" Flanged Elevator Bolts
through the Gate Liner (3), the Gate Plate (1),
and then through the Gate Seal (2). Fasten
together with 1/4" Whiz Nuts.

2. Attach the Gate Back Side Weldment (4)
and the Gate Front Side Weldment (5) to the
sides of the Gate Plate (1) using 3/8" x 1"
Carriage Bolts and Whiz Nuts.

PNEG-1??? Z-Flow Gravity Screener 23



Right Hand Side Panel Sub

Assembly

™ D) [ [
TRHNELIL INLET FLAISE LEFT I-FLW 1
TH-NLETH IILET FLAIGE BARK 1-FLIW [
TH-NLETFE INLET_FLAISE FROT I-FLIM 1
TH-NLETIS ILET MENT QO I-FLM 1
1H-SELTIP ALET TOP SINELE 1-FLW 1
TH-SMIn INLET SPREARER PL I-FLM 1
1
1
1
1
1

_____

1H- MG ANCE DUACKET 1-FLIM
SPREANER PL LIRED I-FLIW
INLET MEIT URED I-FLOW
STAFT_IUSHIE 1-FLIW
WATE SIB ASSY I-FLM

1L-SHILN
1FANLN
(R H]
TFSA-EATE

IAIMARE
Hem b IR b Ienrha (]
§-lil 1/1-16 INE 1 THES MLT 1
§-200i 1/1-16 I8 x 1-9/2 WES MUY 1
1/1-16 TNE WHL I 1
§-6lll A/4-20 IE x 1 THES MLT |
§-in A/-00INE 1 ELY IOLT FARE [}
§-118 17420 I WAL L]

FIGURE 15

Gate Sub Assembly GST

(Refer to Figure 15 for hole alignment.)

1. Attach the Inlet Right Liner (9) to the Inlet
Right Side (4) and the Spreader PL Liner (8) to
the Inlet Spreader PL (6) using 1/4" x 1"
Flanged Elevator Bolts and Whiz Nuts. Note:
Bolt heads should rest against the Liners.

2. Attach the Shaft Bushings (10) to the Inlet
Flange Front (3) and Back (2) using 1/4" x 1"
HHCS Bolts with Whaz Nuts. Slide the inlet
flanges (2 & 3) onto the Gate Sub Assembly
(11). Then attach the Inlet Top Single (5) to
the Inlet Flanges (2 & 3) using 3/8" x 1" HHCS
Bolts with Whiz Nuts.

3. Fasten the Inlet Right Side (4) to the Inlet
Flanges (2 & 3) using 3/8" x 1" HHCS Bolts
with Whiz Nuts.

4. Attach the Hinge Bracket (7) to the Inlet
Flange Left (1) 3/8" x 1" HHCS Bolts with Whiz
Nuts.

5. Install a 3/8" x 1-1/2" HHCS Bolt through
the end of the Hinge Bracket (7) then fasten
on a Whiz Nut, then pass bolt through the Inlet
Spreader PL (6) and fasten with another Whiz
Nut. Repeat same procedure for other end.

6. Complete sub assembly by connecting Inlet
Flange Left (1) to the Inlet Flanges (2 & 3)
using 3/8" x 1"HHCS Bolts with Whiz Nuts.

24

PNEG-1??? Z-Flow Gravity Screener



Right Hand Side Panel Sub Assembly

Hemla, BN, Sescriar t i

§_ [RUi5-BIST  TEAT DRNE SR [PIG RS T '

R BOE Y R T i

SN B TRNE SRR EN 7_RgY {

CTIR-RIR F TRY SPRAD RR 7-RILY {

3 i In-SEGH SHAR! RSHE 7RIy {

B jRUDS-LARMY LORRG SR WD RUDS {

HARTARE
Hemfa. M1 N, Jsseirin Th

ST 3/8-16 T v § WS An !

B! S-70n 3/B-16 M0 v 11/ WHIS Bgt {

[ ! S-5d 3/B-16 0 Wi v 3

1 i S-G9 1/4-23 10 v 1 WUCS AEY !

Ei5-in3 17-27 0 Wi uR !

TR ZED {

FIGURE 16

Manual Gate Drive Sub
Assembly
(Refer to Figure 16 for hole alignment.)
1. Attach Shaft Bushing (5) to Gate Drive 5. Attach the Spring Somehow that makes
Bracket (2) using 1/4" x 1" HHCS Bolts with sense.

Whiz Nuts.

2. Fasten the GAte Drive Spring Retainer (4)
to the Gate Drive Bracket (2) using 3/8" x 1"
HHCS Bolts and Whiz Nuts.

3. Insert Gate Drive Shaft Extension (3)
through the Shaft Bushing (5) and Gate Drive
Bracket (2) and into the Gate Drive Shaft. Line
up the holes in the Gate Drive Shaft (1) and
Gate Drive Shaft Extension (3).

4. Slide Control Arm Weldment (6) onto the
Gate Drive Shaft Extension (3).

PNEG-1??? Z-Flow Gravity Screener 25



Right Hand Side Panel Sub Assembly

Right Hand Side Panel Sub

Assembly

(Refer to Figure 17 for hole alignment.)

1. Attach the Inlet Sub Assembly (2) to the
Gate Sub Assembly (3) as shown using 3/8" x

1" HHCS Bolts

2. Slide the Manual Gate Drive Sub Assembly
(4) onto the shaft of the Gate Sub Assembly
(3) and attach to the top using 3/8" x 1" HHCS
Bolts and Whiz Nuts. Bolt Shafts together

using ??

3. Attach Right Hand Side Panel (1) to the
Gate Sub Assembly (3) as shown using 3/8" x

1" HHCS Bolts

and Whiz Nuts.

and Whiz Nuts.

" ]
i - - ™ L L)
- JpspReyy
e 7—i' - v " u--.-.;—.sﬁ'-*“"ﬁ-_g‘_g“—* 1!
| it lagmamamam = i
P T . T i
! i e
! F
!
! «
— i n
{1 8 g H
e iy i
- <\ & .1' Puie s b iii
IR |
------- ii __._-—-4\‘_‘“_ !
=~=Zil W i i
..... i.n.==-===,,___'___ M Il__l,\l
» A
N ,//'
Hemla, NN N. Sescaplian G
i IPH-RGEY SUF QW PanEy 7MW $ ’
1 IR M 54 ASSY O 2-Fiw i LT e T o "".
i _pIa-i-iy LAY SHf ASSY OS5 I-FiGY 1 e T
4 TR et GAOF DAY 5 AQSY 7-FiGw i ~
HARmWARE
A i5-74A0 3784 540 1 4 Wurs Ao M
§_i5-06d 3/B-46 S0 wH7 N L .
W

26

PNEG-177??

Z-Flow Gravity Screener



Front Panel Sub Assembly

llen Be BTN Naaka (L]
T R Ei 7T 1
EERE &S H

i 1

fgi

i
[ IR

=smszzimiTiT W

Ny

P/

/
/
fhmrmnm
7
/

; LN
D) aake
[ ARt 4
-8 L 1
-id /8-1 [5
- :d- i 4
-ii4 [ R 4
P
_____________ TR
- H LN =
o |
1-—_45 AN N P "_]
N N i
. SO s
i :-31'—‘}": 2
1 e [ B2 4
b |___-—"'_—.:Lr’ ,/'
S iy ! A
-0 i /
Wt i AN
iy 1 - =,
Yo i T - )
B TR i
R R -
LIS S e "
i ! 1Y
- . ! Y
b o dae 0
—————— BN e %
[ Y
1. K
! \ N\
—-= [ . ™
1l XX
tn SRR
i \ ¥\
e 1 (11 W
b [ R Y
! |'- ________ | ) Y ‘\“o‘
_____ e i =
——————— b i I 1IN
_____ HEY [ AT\
P 4 i W
[ DR HE et H W
__________ [ it \\Y
------ FATT -
—————— < o i W
RN H k i b
SN N P 1 W,
M NbrT i
__\‘—' “l . -
————— N Y =N
- T e
H
% Vo
RN RN N -
RSN A
NS g
...... - -
,,,,,,, & A
----- A—|

FIGURE 18

Front Panel Sub Assembly
(Refer to Figure 18 for hole alignment.)

1. Install the top Top Flange (8) and the top
Screen Runner (5) at the same time because
they share a common bolt. The Top Flange (8)
will install to the front of the Front Panel (3)
and the Screen Runner (5) to the back of the
Front Panel. Use 3/8" x 1" HHCS Bolts with
Whiz Nuts to fasten together.

2. Install the Left Side Flange (6), the bottom
Top Flange (8) and the Support Leg (7) at the
same time because they share common bolts.
Attach the Side Flange (6) to the front side of
the Front Panel (3) and Support Leg (7) to the
back bottom left of the panel using the same
bolt. Now, attach the bottom Top Flange (8) to
the bottom of the Front Panel (3) and place
bottom left bolt through both the Flange and

the Support Leg (7). Use 3/8" x 1" HHCS Bolts
and Whiz Nuts.

3. Attach the right Side Flange (6) to the Front
Panel (3) using 3/8" x 1" HHCS Bolts and
Whiz Nuts. Attach the Screen Runner (5)
across the back of the Front Panel (3) using
3/8" x 1" HHCS Bolts and Whiz Nuts.

4. Attach the Hinge Brackets (4) to the Front
Panel (3) using 3/8" x 1" HHCS Bolts and
Whiz Nuts. Fasten Access Doors (2) to the
Hinge Brackets (4) using 3/8" x 1-1/2" HHCS
Bolts. Place the bolts through the Hinge
Brackets (4), fasten on a Whiz Nut backwards,
then pass bolt through the Access Door (2)
and fasten with a Whiz Nut.

PNEG-1??? Z-Flow Gravity Screener

27



Final Assembly

knie MM
7||_||_||
b ]

s T

S B TE - L - i

I

LR TSR Y i [

I I = I M r"“-—-.__‘__j ‘k.
b p: < A -

FIGURE 19

Final Assembly
(Refer to Figure 19 for hole alignment.)

1. Connect the Front Panel Bundle (1) to the
Back, Fm Pans, By-Pass, & Discharge Assem-
bly (3) using 3/8" x 1" HHCS Bolts and Whiz
Nuts.

2. Attach the Inlet & RH Side Assembly (2) to
the Back, FM Pans, By-Pass, & Discharge
Assembly (3) using 3/8" x 1" HHCS Bolts and
Whiz Nuts.

28 PNEG-1??? Z-Flow Gravity Screener



i

BT = > I S R I

P

XTI
unb

1

i

!
Ikt

4
1

AT

n
AN

| S | = e S Ee |l e

) I

5\




WARRANTY

THE COMPANY WARRANTS ALL PRODUCTS MANUFACTURED TO BE FREE OF DEFECTS
IN MATERIAL AND WORKMANSHIP UNDER NORMAL USAGE AND CONDITIONS FOR A PERIOD
OF TWELVE (12) MONTHS AFTER RETAIL SALE TO THE ORIGINAL END USER OF SUCH
PRODUCTS. OUR ONLY OBLIGATION IS, AND PURCHASER'S SOLE REMEDY SHALL BE TO
REPAIR OR REPLACE, AT THE COMPANY'S OPTION AND EXPENSE, PRODUCTS THAT, IN THE
MANUFACTURERS SOLE JUDGEMENT, CONTAIN A MATERIAL DEFECT DUE TO MATERIALS
OR WORKMANSHIP. ALL DELIVERY AND SHIPMENT CHARGES TO AND FROM THE FACTORY
WILL BE PURCHASER'S RESPONSIBILITY. EXPENSES INCURRED BY OR ON BEHALF OF THE
PURCHASER WITHOUT PRIOR WRITTEN AUTHORIZATION FROM AN AUTHORIZED EMPLOYEE
OF THE COMPANY SHALL BE THE SOLE RESPONSIBILITY OF THE PURCHASER.

EXCEPT FOR THE ABOVE EXPRESS LIMITED WARRANTIES, THE COMPANY MAKES NO
WARRANTY OF ANY KIND, EXPRESSED OR IMPLIED, INCLUDING, WITHOUT LIMITATION,
WARRANTIES OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE OR USE IN
CONNECTION WITH (i) PRODUCT MANUFACTURED OR SOLD BY THE COMPANY OR (ii)) ANY
ADVICE, INSTRUCTION, RECOMMENDATION OR SUGGESTION PROVIDED BY AN AGENT,
REPRESENTATIVE OR EMPLOYEE OF THE COMPANY REGARDING OR RELATED TO THE
CONFIGURATION, INSTALLATION, LAYOUT, SUITABILITY FOR A PARTICULAR PURPOSE, OR
DESIGN OF SUCH PRODUCT OR PRODUCTS.

IN NO EVENT SHALL THE COMPANY BE LIABLE FOR ANY DIRECT, INDIRECT, INCIDENTAL,
OR CONSEQUENTIAL DAMAGES, INCLUDING, WITHOUT LIMITATION, LOSS OF ANTICIPATED
PROFITS OR BENEFITS. PURCHASER'S SOLE AND EXCLUSIVE REMEDY SHALL BE LIMITED
TO THAT STATED ABOVE, WHICH SHALL NOT EXCEED THE AMOUNT PAID FOR THE PRODUCT
PURCHASED. THIS WARRANTY IS NOT TRANSFERABLE AND APPLIES ONLY TO THE ORIGINAL
PURCHASER. WE SHALL HAVE NO OBLIGATION OR RESPONSIBILITY FOR ANY
REPRESENTATIVE OR WARRANTIES MADE BY OR ON BEHALF OF ANY DEALER, AGENT OR
DISTRIBUTOR OF THE COMPANY.

THE COMPANY ASSUMES NO RESPONSIBILITY FOR FIELD MODIFICATIONS.
MODIFICATIONS TO THE PRODUCT NOT SPECIFICALLY COVERED BY THE CONTENTS OF
THIS MANUAL WILL NULLIFY ANY PRODUCT WARRANTY THAT MIGHT HAVE BEEN OTHERWISE
AVAILABLE. THE USE OF OUR EQUIPMENT TO HANDLE MATERIALS OTHER THAN FREE
FLOWING, NONABRASIVE AND DRY MATERIALS, AS INTENDED, WILL RESULT IN THE VOIDING
OF THIS LIMITED WARRANTY.

THE FOREGOING WARRANTY SHALL NOT COVER PRODUCTS OR PARTS WHICH HAVE
BEEN DAMAGED BY NEGLIGENT USE, MISUSE, ALTERATION, OR ACCIDENT. ANY NEGLIGENT
USE, MISUSE, ALTERATION, OR DAMAGE DUE TO ACCIDENT, AS DETERMINED BY A COMPANY
REPRESENTATIVE, MAY VOID THE WARRANTY. THIS WARRANTY COVERS ONLY PRODUCTS
MANUFACTURED BY THE COMPANY. THIS WARRANTY IS EXCLUSIVE AND IN LIEU OF ALL
OTHER WARRANTIES EXPRESS OR IMPLIED. WE RESERVES THE RIGHT TO MAKE DESIGN
OR SPECIFICATION CHANGES AT ANY TIME, BEARING NO RESPONSIBILITY TO MAKE SIMILAR
DESIGN OR SPECIFICATION CHANGES ON PREVIOUSLY SOLD MERCHANDISE.

PRIOR TO INSTALLATION, PURCHASER HAS THE RESPONSIBILITY TO RESEARCH AND
COMPLY WITH ALL FEDERAL, STATE, AND LOCAL CODES WHICH MAY APPLY TO THE

LOCATION AND INSTALLATION.
07/21/98




9-4-02

This Equipment shall be installed in accordance
with the current installation codes and applicable
regulations which should be carefully followed in
all cases. Authorities having jurisdiction should be
consulted before installation occurs.

1004 East lllinois Street
Assumption, IL 62510
217-226-4421 Phone




